

# INSPECTION TEST CERTIFICATE

**YUHUAN TOP VALVES CO. LTD.**

Add: Chumen Industrial Zone, Yuhuan, Zhejiang, China 317605

Tel: 0086-576-87423803 Fax: 0086-576-87423802

INSPECTION CERTIFICATION

TO : Unimech Engineering (M) Sdn.Bhd.

PO NO: ZPO-2011-0029

DESIGN AND MANUFACTURE ACCORDING TO EN13828

CERTIFICATE NO: TP20210429-UM01

DATE: April 29, 2021

NO	BODY NO.	PARTS	HEAT NO.	DESCRIPTION	Sizes	TESTED QTY	RATING	SIZE	MATERIAL						PRESSURE TEST																																																																																																																																																										
									Body	Ball	Body	Sealing	Strength	Water	Air	Body	Water	Air																																																																																																																																																							
1	AF600	Body	1"	BRASS BALL VALVE	1/4"~2"	1	600Psi	1"	Brass	Brass	-	-	1200Psi	640Psi	80Psi																																																																																																																																																										
2	AF400	Body	1"	BRASS BALL VALVE	1/4"~4"	1	400Psi	1"	Brass	Brass	-	-	800Psi	600Psi	80Psi																																																																																																																																																										
<table border="1" style="width: 100%; border-collapse: collapse;"> <thead> <tr> <th colspan="17">Chemical Specification (%)</th> </tr> <tr> <th>Cu</th> <th>Pb</th> <th>Zn</th> <th>Sn</th> <th>Fe</th> <th>Ni</th> <th>Al</th> <th>P</th> <th>Si</th> <th>Min</th> <th>Cr</th> <th>Bi</th> </tr> </thead> <tbody> <tr> <td>57.65</td> <td>2.73</td> <td>37.63</td> <td>0.600</td> <td>0.77</td> <td>0.337</td> <td>0.110</td> <td>0.0041</td> <td>0.027</td> <td>0.014</td> <td>0.015</td> <td>0.023</td> </tr> <tr> <td>57.25</td> <td>2.79</td> <td>37.62</td> <td>0.790</td> <td>0.76</td> <td>0.373</td> <td>0.140</td> <td>0.0057</td> <td>0.024</td> <td>0.011</td> <td>0.012</td> <td>0.026</td> </tr> </tbody> </table>																	Chemical Specification (%)																	Cu	Pb	Zn	Sn	Fe	Ni	Al	P	Si	Min	Cr	Bi	57.65	2.73	37.63	0.600	0.77	0.337	0.110	0.0041	0.027	0.014	0.015	0.023	57.25	2.79	37.62	0.790	0.76	0.373	0.140	0.0057	0.024	0.011	0.012	0.026																																																																																																				
Chemical Specification (%)																																																																																																																																																																									
Cu	Pb	Zn	Sn	Fe	Ni	Al	P	Si	Min	Cr	Bi																																																																																																																																																														
57.65	2.73	37.63	0.600	0.77	0.337	0.110	0.0041	0.027	0.014	0.015	0.023																																																																																																																																																														
57.25	2.79	37.62	0.790	0.76	0.373	0.140	0.0057	0.024	0.011	0.012	0.026																																																																																																																																																														
<table border="1" style="width: 100%; border-collapse: collapse;"> <thead> <tr> <th colspan="17">Forging temperature</th> </tr> <tr> <th colspan="17">Tensile strength</th> </tr> <tr> <th colspan="17">Tensile stretch</th> </tr> </thead> <tbody> <tr> <td colspan="17">680°C~710°C</td> </tr> <tr> <td colspan="17">340~380 Mpa</td> </tr> <tr> <td colspan="17">12-15%</td> </tr> <tr> <td colspan="17">680°C~710°C</td> </tr> <tr> <td colspan="17">340~380 Mpa</td> </tr> <tr> <td colspan="17">12-15%</td> </tr> </tbody> </table>																	Forging temperature																	Tensile strength																	Tensile stretch																	680°C~710°C																	340~380 Mpa																	12-15%																	680°C~710°C																	340~380 Mpa																	12-15%																
Forging temperature																																																																																																																																																																									
Tensile strength																																																																																																																																																																									
Tensile stretch																																																																																																																																																																									
680°C~710°C																																																																																																																																																																									
340~380 Mpa																																																																																																																																																																									
12-15%																																																																																																																																																																									
680°C~710°C																																																																																																																																																																									
340~380 Mpa																																																																																																																																																																									
12-15%																																																																																																																																																																									
<table border="1" style="width: 100%; border-collapse: collapse;"> <thead> <tr> <th colspan="17">RESULT</th> </tr> </thead> <tbody> <tr> <td colspan="17" style="text-align: center;">PASS</td> </tr> </tbody> </table>																	RESULT																	PASS																																																																																																																																							
RESULT																																																																																																																																																																									
PASS																																																																																																																																																																									

We hereby certify that the material described above has been tested and complies with the terms of relevant order contract

INSPECTOR : Mr. Xie Chuanhao

MANAGER/DIRECTOR: Mr Ren Yuqiang

玉环帝格阀门有限公司  
 YUHUAN TOP VALVES CO.,LTD.

任勇强

.....  
 AUTHORISED SIGNATURE